

South London and the Maudsley NHS Foundation Trust Medicines Formulary			
Medicine	Formulations	Restrictions	Additional Information / Related NICE Technology Appraisal
4.1 Hypnotics and anxiolytics			
4.1.1 Hypnotics			
Nitrazepam	Tablet 5mg Suspension 2.5mg/5ml		
Temazepam	Tablets 10mg, 20mg Oral solution 10mg/5ml		
Non-benzodiazepine hypnotics and other sedatives			
Zaleplon	Capsules 5mg, 10mg		
Zolpidem	Tablets 5mg, 10mg		
Zopiclone	Tablets 3.75mg, 7.5mg		
Chloral hydrate	Liquid 500mg/5ml		
Clomethiazole (formerly known as chlormethiazole)	Capsule 192mg Liquid 250mg/5ml		
Promethazine hydrochloride	Tablets 10mg, 25mg Liquid 5mg/5ml		
Melatonin	Tablets MR (Circadin®)		
4.1.2 Anxiolytics			
Diazepam			
Chlordiazepoxide hydrochloride	Capsules 5mg, 10mg		

Lorazepam	Tablets 1mg Injection 4mg/ml	Injection: for rapid tranquilisation only (See Trust Policy)	
Oxazepam	Tablets 10mg, 15mg		
Buspirone hydrochloride	Tablets 5mg, 10mg		
4.2.1 Antipsychotics			
First-generation Antipsychotics			
Benperidol	Tablets 250mcg	For specialist use only	
Chlorpromazine hydrochloride	Tablets 25mg, 50mg, 100mg Liquid 25mg/5ml		
Flupentixol	Tablets 3mg (Depixol [®])		
Haloperidol	Capsule 500mcg Tablets 500mcg, 1.5mg, 5mg, 10mg, 20mg Liquid 5mg/5ml, 10mg/5ml Injection 5ml/ml	ECG monitoring is required	
Levomepromazine	Tablets 25mg		
Pericyazine	Tablets 2.5mg, 10mg Liquid 10mg/5ml		
Perphenazine	Tablets 2mg, 4mg		
Pimozide	Tablets 4mg	ECG monitoring is required	
Prochlorperazine	Tablets 5mg, Liquid 5mg/5ml Injection 12.5mg/ml	For the treatment of severe nausea and vomiting	

Promazine hydrochloride	Tablets 25mg, 50mg Liquid 25mg/5ml, 50mg/5ml	For short-term adjunctive management of psychomotor agitation	
Sulpiride	Tablets 200mg, 400mg Liquid 200mg/5ml		
Trifluoperazine	Tablets 1mg, 5mg Liquid 1mg/5ml, 5mg/5ml		
Zuclopenthixol	Tablets 2mg, 10mg, 25mg		
Zuclopenthixol Acetate	Injection 50mg/ml (Clopixol Acuphase [®])	Hospital use only	
Second-generation Antipsychotics			
Amisulpride	Tablets 50mg, 100mg, 200mg, 400mg Liquid 100mg/ml		
Aripiprazole	Tablets 5mg, 10mg, 15mg Orodispersible tablets 10mg, 15mg Liquid 1mg/ml Injection 7.5mg/ml	Orodispersible tablets and injection for hospital use only	
Clozapine	Tablets 25mg, 100mg Liquid 100mg/5ml	Mandatory blood monitoring requirement. All patients must be registered with the appropriate clozapine registry	
Lurasidone hydrochloride	Tablets 18.5mg, 37mg, 74mg	For hospital use only	
Olanzapine	Tablets 2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg	Orodispersible tablets and injection	

	Orodispersible tablets 5mg, 10mg, 15mg, 20mg Injection 10mg powder for solution for injection	for hospital use only Injection is available from specialist importing companies only	
Paliperidone	Tablets MR 3mg, 6mg, 9mg	Special approval required for use	
Quetiapine	Tablets 25mg, 100mg, 150mg, 200mg, 300mg Tablets MR, 50mg, 150mg, 200mg, 300mg, 400mg		
Risperidone	Tablets 500mcg, 1mg, 2mg, 3mg, 4mg, 6mg Orodispersible tablets 500mcg, 1mg, 2mg, 3mg, 4mg Liquid 1mg/ml	Orodispersible tablets for hospital use only	
4.2.2 Antipsychotic depot injections			
Aripiprazole	Injection 400mg	Hospital use only- pending approval of shared care guidance	
Flupentixol decanoate	Injection 20mg/mL, 100mg/mL, 200mg/ml		
Fluphenazine decanoate	Injection 25mg/mL, 100mg/mL		
Haloperidol decanoate	Injection 50mg/mL, 100mg/mL		Baseline ECG is legal requirement
Olanzapine embonate	Injection 210mg, 300mg, 405mg	Hospital use only	Requires patient observation for 3hours after the injection is given
Paliperidone palmitate- monthly injection	Injection 50mg, 75mg, 100mg, 150mg		

Paliperidone palmitate - 3-monthly injection	Injection 175mg, 263mg, 350mg, 525mg	Hospital use only	
Pipotiaziane palmitate	Injection 50mg/mL , 100mg/2mL	Restricted use only- contact pharmacy	
Risperidone	Injection 25mg, 37.5mg, 50mg	Hospital use only- pending approval of shared care guidance	
Zuclopenthixol decanoate	Injection 200mg/mL, 500mg/mL		
4.2.3 Antimanic medicines			
Asenapine	Sublingual tablet 5mg, 10mg	Consultants to prescribe within SLAM (DTC April 2012)	
Carbamazepine	Tablet 100mg, 200mg, 400mg MR tablet 200mg, 400mg Liquid 100mg/5mL		
Valproic acid as sodium valproate	Tablet 100mg, EC tablet 200mg, 500mg MR tablet 200mg, 300mg, 500mg Liquid 200mg/5mL		Off license use for treatment of mania, prophylaxis of bipolar affective disorder, bipolar depression NICE
Valproic acid as semisodium valproate	EC tablet 250mg, 500mg		Endorse semisodium valproate
Lithium Carbonate	Priadel tablet MR 200mg, 400mg		
Lithium Citrate	Priadel liquid 520mg/5mL (5.5mmol Li ⁺ /5mL)		
4.3 Antidepressant drugs			
4.3.1 Tricyclic and related antidepressants			

Amitriptyline hydrochloride	Tablet 10mg, 25mg, 50mg Liquid 25mg/5ml, 50mg/5mL		
Clomipramine hydrochloride	Capsule 10mg, 25mg, 50mg MR tablet 75mg		
Dosulepin hydrochloride	Tablet 75mg Capsule 25mg		
Doxepin	Capsule 25mg, 50mg		
Imipramine hydrochloride	Tablet 10mg, 25mg Liquid 25mg/5mL		
Lofepramine	Tablet 70mg Oral suspension 70mg/5mL		
Nortriptyline	Tablet 10mg, 25mg		
Trimipramine	Capsule 50mg Tablet 10mg, 25mg Capsule 50mg		
Mianserin hydrochloride	Tablet 10mg, 30mg		
Trazodone hydrochloride	Capsule 50mg, 100mg, Tablet 150mg Liquid 50mg/5mL		
4.3.2 Monoamine-oxidase inhibitors (MAOIs)			
Phenelzine	Tablet 15mg		
Isocarboxazid	Tablet 10mg		
Tranlycypromine	Tablet 10mg,		
Reversible MAOIs			

Moclobemide	Tablet 150mg		
4.3.3 Selective serotonin reuptake inhibitors			
Citalopram	Citalopram tablet 10mg, 20mg, 40mg Oral drop 40mg/mL		
Escitalopram	Tablet 5mg, 10mg, 20mg Oral drops 20mg/mL (1mg/drop)		
Fluoxetine	Capsule 20mg, 60mg Liquid 20mg/5mL		
Fluvoxamine maleate	Tablet 50mg, 100mg		
Paroxetine	Tablet 10mg, 20mg, 30mg Liquid 10mg/5mL		
Sertraline	Tablet 50mg, 100mg		
4.3.4 Other antidepressant drugs			
Agomelatine	Tablet 25mg	For hospital use only	
Duloxetine	Capsule 30mg, 60mg		
Mirtazapine	Tablet 15mg, 30mg, 45mg Orodispersible tablet 15mg, 30mg, 45mg Liquid 15mg/mL		
Reboxetine	Tablet 4mg		Not recommended for use as monotherapy
Venlafaxine	Immediate release: tablet 37.5mg, 75mg		

	Modified release: tablet 37.5mg, 75mg, 150mg, 225mg capsule 75mg, 150mg		
Flupentixol	Tablet 500microgram, 1mg		
Vortioxetine	Tablet 5mg, 10mg, 20mg		
4.4 CNS stimulants and drugs used for attention and deficit hyperactivity disorder			
Atomoxetine	Capsule 10mg, 18mg, 25mg, 40mg, 60mg, 80mg, 100mg		
Dexamfetamine sulfate	Tablet 5mg		
Lisdexamfetamine mesilate	Elvanse capsule 30mg, 50mg, 70mg	Hospital use only –shared care guidance pending approval	
Methylphenidate hydrochloride	Immediate release: tablet 5mg, 10mg, Ritalin, Equasym Modified release: Concerta XL, Equasym XL Medikinet XL		
Modafinil	Tablet 100mg, 200mg		
Guanfacine	Prolonged release tablets 1mg , 2mg, 3mg, ,4mg	For hospital use only	
4.5 Drugs used in the treatment of obesity			
4.5.1 Anti-obesity drugs acting on the gastrointestinal tract			
Orlistat	Tablet 120mg		
4.6 Drugs used in nausea and vertigo			
Hyoscine hydrobromide	Tablet chewable 300microgram Patch 1mg/ 72hours		Trust “off-label” use , see Medicines Policy

4.8 Antiepileptic drugs			
Carbamazepine	<i>See under antimanic agents</i>		
Oxcarbazepine	Tablet 150mg, 300mg, 600mg		
Pregabalin	Capsule 25mg, 50mg, 75mg, 100mg, 150mg, 200mg Liquid 20mg/mL		
Lamotrigine	Tablet 25mg, 50mg, 100mg, 200mg Dispersible tablet 25mg, 50mg, 100mg, 200mg		
Topiramate	Tablet 25mg, 50mg, 100mg, 200mg Capsules 15mg, 25mg, 50mg		
Sodium Valproate	<i>See under antimanic agents</i>		See above
Clobazam	Tablet 10mg, Liquid 5mg/5mL		
Clonazepam	Tablet 500microgram, 2mg Liquid 500microgram/5mL, 2mg/5mL		
4.8.2 Drugs used in status epilepticus			
Lorazepam	Tablet 1mg Injection 4mg/mL		
Midazolam	Injection 10mg/2mL, 10mg/5mL		
4.9 Drugs used in parkinsonism and related disorders			
4.9.1 Dopaminergic drugs used in Parkinson's disease			
Bromocriptine	Tablet 1mg, 2.5mg Capsule 10mg	For specialist use only (see Maudsley Prescribing Guidelines)	

Cabergoline	Tablet 1mg	For specialist use only (see Maudsley Prescribing Guidelines)	
Amantadine hydrochloride	Capsule 100mg Liquid 50mg/mL	For specialist use only (see Maudsley Prescribing Guidelines)	
4.9.2 Antimuscarinic drugs used in parkinsonism			
Orphenadrine hydrochloride	Tablet 50mg Liquid 50mg/5mL		
Procyclidine hydrochloride	Tablet 5mg Liquid 2.5mg/5mL, 5mg/5ml Injection 5mg/mL		
Trihexyphenidyl hydrochloride (Benzhexol)	Tablet 2mg, 5mg Liquid 5mg/5mL		
4.9.3 Drugs used in essential tremor, chorea, tics and related disorders			
Tetrabenazine	Tablet 25mg		
4.10 Drugs used in substance dependence			
4.10.1 Alcohol dependence			
Acamprosate	Tablet 333mg		
Disulfiram	Tablet 200mg		
Nalmefene	Tablet 18mg	Initiation by Addictions consultant only	
Naltrexone	Tablet 50mg		
4.10.2 Nicotine dependence			
Nicotine replacement therapy	All products		

Varenicline	Tablet 500microgram, 1mg, starter pack		
4.10.3 Opioid dependence			
Buprenorphine	Sublingual tablet 400microgram, 2mg, 8mg		
Buprenorphine with naloxone	Sublingual tablet 2mg/500microgram, 8mg/2mg		
Methadone hydrochloride	Oral solution "sugar free" 1mg/1mL Oral concentrate 10mg/1mL		
Lofexidine hydrochloride	Tablet 200mcg		
Naloxone	Injection 400mcg/1mL		
4.11 Drugs used for dementia			
Donepezil hydrochloride	Tablet 5mg, 10mg Orodispersible tablet 5mg, 10mg		
Galantamine	Tablet 4mg, 8mg, 12mg MR tablet 8mg, 12mg, 16mg, 24mg Liquid 4mg/mL		
Memantine hydrochloride	Tablet 10mg , 20mg, starter pack Liquid 5mg/pump		
Rivastigmine	Capsule 1.5mg, 3mg, 4.5mg, 6mg, Liquid 2mg/ML Patch 4.6mg/24hours 9.5mg/24hours		
Unlicensed and off-label used medicines			

Pirenzepine	Tablet 50mg	Hospital use only	
Ivabradine	Tablet 5mg , 7.5mg	For clozapine-related tachycardia- initiation under specialist	
Selegiline	Patch 6mg/24hours, 9mg/ 24hours, 12mg/24hours	For use by Specialist in Affective Disorders	
Ketamine infusion	Injection 10mg/mL	Ketamine clinic	(April 2014)
Penfluridol	Tablet 20mg	Hospital use only	(DTC April 2014)
Melatonin	Capsules various strengths Liquid 1mg/mL		Unlicensed formulations
Midazolam	Buccal liquid 10mg/1mL		
Calcium Methylfolate	Tablet 15mg	For use by Specialist in Affective Disorders	